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The following merchandise was submitted & identified by the applicant as:

Type of Product: PRESSURE SENSITIVE ADHESIVE

Style/Item No.: Z6039

Date of Sample received: 2006/11/22

Test Requested
Migration of Certain Element

Test method
Refer to EN 71 Part 3:1994 with the incorporation of amendments A1:2000, AC:2000 and
AC:2002.

Test Results

- Please see the next page(s)
Signed for and on behalf of
SGS Taiwan Ltd.
Iris Huang
Asst. Supervisor
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Test Results:

EN 71 Part 3:1994 with the incorporation of amendments A1:2000, AC:2000 and AC:2002

- Migration of Certain Element PASS
Element 1 Limit

Lead (Soluble) <5.0 90 mg/kg

Antimony  (Soluble) <5.0 60 mg/kg

Arsenic (Soluble) <25 25 mg/kg

Barium (Soluble) <10.0 1000 mg/kg

Cadmium (Soluble) <5.0 75 mg/kg

Chromium (Soluble) <5.0 60 mg/kg

Mercury (Soluble) <50 60 mg/kg

Selenium  (Soluble) <50 500 mg/kg

Description:

1. Transparent liquid.
NOTE: "<"=Less than
Date of testing : 2006/11/23-11/29

** End of Report **
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